
 

1 

M E M O R A N D U M   

 

Hillsboro Water Supply Options—TM#6 - 
Water Quality and Treatment Review 
TO: Alan Peck, P.E. 

Carmen Nale, P.E. 

FROM: Paul Berg, P.E. 
Lee Odell, P.E. 
Joe Broberg, P.E., BCEE, PMP 
Brad Phelps, P.E. 

DATE: December 2, 2011 

PROJECT NUMBER: 407893.01.02 

 

Introduction 
This memorandum identifies the treatment processes needed for each of the four additional 
water supply sources being considered by the City of Hillsboro. The recommended 
treatment processes would produce treated water similar to the quality of water currently 
supplied by the Joint Water Commission (JWC) system. The recommended processes are 
based on a review of existing water quality data. 
[...]
addition the possible impact of contaminated sites near the confluence of the Willamette 
River and Multnomah Channel should be evaluated in more detail.  It would be desirable to 
have sampling data available from at least one test well. It would be desirable to collect 
samples quarterly for a year (four well pumping tests). The concentrations of arsenic, iron, 



HILLSBORO WATER SUPPLY OPTIONS—TM#6 - WATER QUALITY AND TREATMENT REVIEW 

9 

and manganese are of particular interest. Groundwater from the Northern Groundwater 
Supply Option may be classified as groundwater under the influence of surface water, 
which will affect choice of treatment processes. Additional groundwater modeling would be 
needed to assess the impact of water from Multnomah Channel, the Columbia River, and 
local ponds that might be drawn in by pumping. 

Customer acceptance criteria 
Raw groundwater from the NGSO is expected to have concentrations of dissolved solids 
three to four times higher than those in water currently delivered by JWC. Raw ground 
water is expected to have hardness concentrations six to ten times higher than those in 
water currently delivered by JWC. Iron and manganese are expected to be present at high 
enough concentrations to exceed customer acceptance. Only one iron value was reported for 
the proposed wellfield between the City of Scappoose and Multnomah Channel, and it was 
slightly below the iron SMCL. The mean and average values for dissolved iron in samples 
from wells on Sauvie Island exceeded the SMCL of 0.3 mg/L. All mean and average values 
for dissolved manganese in the three Northern Groundwater zones exceeded the SMCL of 
0.05 mg/L. No data was available for silica concentrations in the groundwater. If present, 
silica affects the use of water for some industrial operations. Organic carbon is expected to 
be present at concentrations acceptable to customers.  

Inorganic Parameters 
Several arsenic exceedances were associated with shallow sand layers that are expected to 
be above the zones that will be pumped. A number of samples from Sauvie Island south of 
the proposed wellfield exceeded the arsenic MCL of 0.010 mg/L.  The concentration of 
nitrate is assumed to be less than 10 percent of the regulatory limit. The concentration of 
other regulated inorganic chemicals is assumed to be well below regulatory limits. 

Microbiological quality 
Raw groundwater from the NGSO is assumed to be groundwater under the influence of 
surface water. 

Disinfection byproducts 
Disinfection byproducts produced during treatment are assumed to be below regulatory 
limits. 

Organic Chemical Parameters 
No organic chemical data were reported for the Northern Groundwater sources. A 
groundwater withdrawal may affect recharge patterns and influence the potential for 
contamination of the Northern Groundwater source from the Columbia River. One result 
may be shortened travel times from Multnomah Channel and the Columbia River to the 
Northern Groundwater aquifer, which could increase concentrations of organic chemicals, 
EDCs, and PPCPs concentrations in the groundwater supply if these contaminants are 
present in the river. 

Radionuclides 
No data is available for radionuclides in water produced by NGSO. 



HILLSBORO WATER SUPPLY OPTIONS—TM#6 - WATER QUALITY AND TREATMENT REVIEW 

10 

Treatment Requirements 
All four of the water sources available to the City of Hillsboro can be treated to provide 
finished water meeting requirements of the Safe Drinking Water Act. Treatment 
requirements for each source have been evaluated based on a review of existing water 
quality data. The treatment required for each source is presented below: 

 TBWSP Option: Due to the likely changes in the source water quality when the 
Scoggins Dam is raised, water drawn from Hagg Lake and treated at an expanded Joint 
Water Commission Water Treatment Plant using existing treatment processes with the 
addition of ozone would continue to meet the requirements of the City of Hillsboro. 
Raw water for the TBWSP Option should be treated using ozone, coagulation and 
flocculation, sedimentation, filtration with dual media, and disinfection with chlorine.  

 Willamette Newberg (West and East Sub Option) and the Wilsonville Option: The 
Willamette River presents a low risk option if the water is appropriately treated.  Water 
from the Willamette River can be successfully treated using the treatment processes 
currently in place at the Willamette River Water Treatment Plant at Wilsonville. The 
treatment experience at the existing WRWTP at Wilsonville provides good guidance for 
determining treatment requirements for this source. These processes include 
pretreatment by coagulation and flocculation, ballasted sedimentation, ozonation (for 
primary disinfection, organics removal, and taste and odor control), deep bed media 
filtration using granular activated carbon (GAC) over sand media, and post-disinfection 
using chlorine. As additional water quality data become available, the treatment 
processes should be re-evaluated for continued applicability. The impact of mixing 
treated water drawn from the Willamette River with existing supplies should also be 
evaluated. The combination of ozonation plus GAC adsorption is likely to be effective in 
removing a broad range of organic chemicals, including EDC and PCP compounds. 
Ozonation is also effective for removing algal toxins and taste- and odor-causing 
compounds. The addition of EDC and PPCP compounds to existing sampling programs 
would provide additional data that could be used to further evaluate treatment 
processes. 

 Portland Supply Option: The Portland Supply Option presents a low risk option if the 
water is treated. Treatment would be needed to remove chloramines, filter to provide an 
additional barrier removing microbiological contaminants and reduce elevated turbidity 
levels, and rechlorinate to provide water similar to that currently provided by JWC. Split 
stream reverse osmosis might be required to reduce dissolved solids and hardness as the 
system switches between the Bull Run Supply and the Columbia River Wellfield supply. 
The City of Hillsboro uses free chlorine to disinfect and maintain a residual. The City of 
Portland uses a combination of chlorine and ammonia (chloramines) to disinfect its 
sources. The chloramines would need to be removed from City of Portland water to be 
compatible with the Hillsboro system. As additional water quality data become 
available, they should be evaluated. The impact of mixing water from the Portland 
Supply Option system with existing supplies should be evaluated. 



HILLSBORO WATER SUPPLY OPTIONS—TM#6 - WATER QUALITY AND TREATMENT REVIEW 

11 

 Northern Groundwater Supply Option: Raw water from the Northern Groundwater 
Supply Option should be treated using chlorine oxidation to precipitate iron and 
manganese, coagulation and flocculation, filtration with dual media, split stream reverse 
osmosis to remove dissolved solids and hardness, and disinfection with chlorine. The 
impact of mixing treated water drawn from the Northern Groundwater Supply Option  
with existing supplies should also be evaluated. 

 



HILLSBORO WATER SUPPLY OPTIONS—TM#6 - WATER QUALITY AND TREATMENT REVIEW 

12 

TABLE 1 
Summary of Source Water Quality and Treatment Requirements by Source 

Criteria 

Regulatory Requirement 
or Guidance (EPA unless 

otherwise listed) 
P=Primary regulation 

S=Secondary regulation) 

Willamette Newberg 
(East and West Sub 

Options) and the 
Willamette Wilsonville 

option 

Portland Supply Option 

Northern 
Groundwater Supply 

Option 

TBWSP Option   
(After treatment 

by JWC) Bull Run Columbia Wellfield 

Description Source water assessment Surface water from; 
upstream urban 
development, agricultural 
activity, and forests 

Treated surface water 
from protected watershed; 
treated by chloramination 

Treated groundwater 
from Blue Lake, 
Troutdale Sand, and 
Sand and Gravel aquifers 
treated by chloramination 

Groundwater assumed 
under the influence of 
surface water; 
Columbia River 
alluvium 

Surface water 
from forested 
watershed with 
limited rural 
development and 
small number of 
roads 

Recommended 
treatment processes 
to match treated 
water currently 
delivered by JWC 

Not a regulated parameter Coagulation and 
flocculation, ballasted sand 
sedimentation, ozonation, 
sedimentation, deep bed 
granular media filtration 
with GAC over sand, 
disinfection with chlorine 

For Hillsboro portion 
(36 MGD) to meet 
customer requirements: 
Oxidation to remove 
chloramines, coagulation, 
flocculation, ozonation, 
sedimentation, granular 
media filtration, disinfec-
tion with chlorine 
For others: No additional 
treatment 

For Hillsboro portion (36 
MGD) to meet customer 
requirements: Oxidation 
to remove chloramines, 
coagulation, flocculation, 
ozonation, sedimentation, 
granular media filtration, 
disinfection with chlorine
For others: No additional 
treatment 

Iron and manganese 
removal, coagulation 
and flocculation, 
granular media 
filtration, split stream 
reverse osmosis, 
disinfection using 
chlorine 

Coagulation, 
flocculation, 
ozonation, 
sedimentation, 
granular media 
filtration, 
disinfection with 
chlorine 

Customer Acceptance Parameters (Water quality parameters of concern to Customers) 

Total dissolved solids <500 mg/L (S) 53 to 76.8 mg/L 18 to 35 mg/L 17 to 270 mg/L 175-220 mg/L 60 to 74 mg/L 

pH (after pH 
adjustment) 

6.5 to 8.5 (S) 7.67 to 8.11 7.8 to 8.2 7.1 to 8.5 6.3 to 8.3 7.33 to 7.6 

Hardness <250 mg/L (Oregon S) 22.4 to 28.2 mg/L 5.9 to 8.1 mg/L as CaCO3 52 to 220 mg/L as 
CaCO3 

25 to 200 mg/L as 
CaCO3 

26 to 32 mg/L as 
CaCO3 

Silica None 13 to 17 mg/L (USGS) 3.8 to 4.9 mg/L No data No data No data 

Iron <0.3 mg/L (S) ND ND 0.012 to 0.11 mg/L 0.05 to 0.65 mg/L >0.3 mg/l 

Manganese <0.05 mg/L (S) 0.004 mg/L (treated water) 0.002 to 0.012 mg/L 0.0010 to 0.46 mg/L 0.001 to 0.40 mg/L >0.05 mg/l 

Total organic carbon 2 mg/L trigger in raw 
water for enhanced 
coagulation 

1 to 2 mg/l in raw water, 
with one report of 18 mg/l 

<0.8 mg/L in treated water 

0.95 to 1.5 mg/L in treated 
water 

ND to 1.5 mg/L in 
treated water 

No data 0.83 to 0.88 mg/L 



HILLSBORO WATER SUPPLY OPTIONS—TM#6 - WATER QUALITY AND TREATMENT REVIEW 

13 

TABLE 1 
Summary of Source Water Quality and Treatment Requirements by Source 

Criteria 

Regulatory Requirement 
or Guidance (EPA unless 

otherwise listed) 
P=Primary regulation 

S=Secondary regulation) 

Willamette Newberg 
(East and West Sub 

Options) and the 
Willamette Wilsonville 

option 

Portland Supply Option 

Northern 
Groundwater Supply 

Option 

TBWSP Option   
(After treatment 

by JWC) Bull Run Columbia Wellfield 

Others: Color, odor Varies Earthy odor associated 
with algae (raw water) 

Acceptable Acceptable No data No color, no odor 
data 

Inorganic Chemical Parameters 

Arsenic <0.010 mg/L One sample at 
0.0006 mg/L in raw water, 
ND in treated water 

ND ND 0.001 to 0.023 mg/L in 
shallow sand alluvium 
at Sauvie Island 

ND in production 
zone, Detected at 
0.01 mg/l or more 
in shallow sands 

Lead and copper Lead<0.15 mg/L; copper 
<1.3 mg/L 

Traces of lead in treated 
water 

Treated water is mildly corrosive to lead plumbing 
materials 

No data Not corrosive 

Nitrate <10 mg/L as N 0.3 to 0.8 mg/L 0.01-0.04 (Raw water) ND to 0.64 mg/L No data 0.6 to 1.0 mg/L 

Fluoride EPA < 4mg/L ND ND No data No data ND 

Other regulated: 
Antimony, barium, 
beryllium, cadmium, 
chromium, cyanide, 
mercury, selenium, 
sulfate, thallium 

Varies ND or well below 
regulatory limit 

Cyanide at 0.046 mg/L; 
Below standard of 
0.2 mg/L 

Below standard or ND 0.005 mg/L in shallow 
sands on Sauvie 
Island, Below 
regulatory limit of 
0.002 mg/L 

ND or well below 
regulatory limit 

Other secondary or 
nonregulated: 
Aluminum, silver, 
zinc, nickel 

Varies ND except one sample 
with low concentration of 
nickel 

Below standard or ND No data No data ND 

Microbiological Quality 

Turbidity Varies, <0.3 NTU for 
treated water, <5 for 
untreated water 

0.037 to 0.039 NTU 0.2 to 1.6 NTU 0.7 mg/L No data <0.04 NTU 

Bacteria Goal of zero; required 
treatment technique 

ND (treated water) Uncovered reservoirs present risk of contamination 
from waterfowl and storm events, Chloramination 
only treatment. 

No data; Assumed 
under influence of 
surface water 

Raw water is 
assumed to be 
under influence of 
surface water, ND 
(treated water) 



HILLSBORO WATER SUPPLY OPTIONS—TM#6 - WATER QUALITY AND TREATMENT REVIEW 

14 

TABLE 1 
Summary of Source Water Quality and Treatment Requirements by Source 

Criteria 

Regulatory Requirement 
or Guidance (EPA unless 

otherwise listed) 
P=Primary regulation 

S=Secondary regulation) 

Willamette Newberg 
(East and West Sub 

Options) and the 
Willamette Wilsonville 

option 

Portland Supply Option 

Northern 
Groundwater Supply 

Option 

TBWSP Option   
(After treatment 

by JWC) Bull Run Columbia Wellfield 

Giardia Goal of zero <16% of raw water 
samples, ND in treated 
water 

Detection in one Bull Run sample  No data ND (treated water) 

Cryptosporidium Goal of zero ND (treated water) ND No data ND (treated water) 

Chlorine <4 mg/L Complies; Chlorinated for 
disinfection 

Treated water - 2 mg/L chloramines No data Will be chlorinated 
for disinfection 

Algae and algal 
toxins 

Proposed for regulation No data No data No data No data 

Disinfection Byproducts 

THMs (after 
treatment) 

<0.08 mg/L (P) 0.00562 to 0.00591 mg/L 0.021 mg/L No data 0.028 to 
0.0388 mg/L 

Haloacetic acids 
(after treatment) 

<0.06 mg/L ND to 0.00195 mg/L 0.042 mg/L No data 0.030 mg/L 

Organic Chemical Parameters 

Regulated organic 
chemicals (50 
chemicals) 

Varies ND except DBPs and 
sporadic atrazine, 
simizine, and DEHP at 
very low concentration 

ND No data ND except DBPs 

Personal care 
products and 
pharmaceuticals 

No regulations or 
guidance 

No data for Newberg Pool; Sporadic, very low 
concentrations of 
caffeine, acetaminophen, 
ibuprofen, 

Sporadic, very low 
concentrations of 
acetaminophen, 
caffeine, 
sulfamethoxazole, 
estradiol, ethinyl 
estradiol, possible 
sampling or lab 
contamination 

No data No data 

Unregulated organics 
or organics proposed 
for regulation (41 
chemicals) 

No regulations or 
guidance 

ND except for one 
instance of metachlor at 
<0.000001 mg/L; Analyzed 
for additional 160 

No data No data No data ND for 41 
analyzed 



HILLSBORO WATER SUPPLY OPTIONS—TM#6 - WATER QUALITY AND TREATMENT REVIEW 

15 

TABLE 1 
Summary of Source Water Quality and Treatment Requirements by Source 

Criteria 

Regulatory Requirement 
or Guidance (EPA unless 

otherwise listed) 
P=Primary regulation 

S=Secondary regulation) 

Willamette Newberg 
(East and West Sub 

Options) and the 
Willamette Wilsonville 

option 

Portland Supply Option 

Northern 
Groundwater Supply 

Option 

TBWSP Option   
(After treatment 

by JWC) Bull Run Columbia Wellfield 
chemicals, all ND 

Radionuclides 

Regulated 
radionuclides: Alpha 
particles, Beta 
particles and photon 
emitters, radium 226 
and 228, uranium (P) 

Varies 1 sample in 2002 - Gross 
alpha, radium, and 
uranium detected well 
below regulatory 
standards 

Beta particles at 3.4 picocuries/L, below screening 
level of 50 picocuries/L 

No data ND 

Radon (unregulated) No regulation 1 sample in 2002 - ND 145 picocuries/L No data ND 

ND = Not detected 

 


